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ET 3 VB T AL D0205A2 3.7V 750mAh 2. 775Wh
Moo 2 AR Chinese
Name of Sample | s 5 Rechargeable Li-ion Battery D0205A2 3.7V 750mAh 2. 775Wh
English
HaLh5 1124040661
Sample No.
Faep AR RR AT A T
Consignor Guangdong Pow-Tech New Power Co., Ltd.
A R PR R A R A T
Manufacturer Guangdong Pow-Tech New Power Co., Ltd.
a5 Wer ety bRl U
il
AR 7 ik ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.8

Test method

Section 38.3

FEAFA

AN (e R bl D
ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 8
Section 38.3

Criterion
IR — —
App';arle:nce _ e, s*'{fé.ﬂfﬁ_i’!'ﬂﬁ%i'c _
Silvery and vellow Aluminum-plastics shell

oz B

Accepted Date

Az 84

Test Date

2024-04-23 2024-05-21 ~ 2024-06-14

TR S JR BN phili s SRR BREE I R ARBO L

A1 5 . - i
#ﬁﬁ]lﬁ 2 Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
Ak, R SIAT GRISFIARHET- M) ST/SG/AC. 10/11/Rev. 8 38. 3bRHEZEK,
) The sample has passed the test items of UN Manual of Tests and Criteria
B [ST/SC/AC. 10/11/Rev. 8 Section 38. 3
Conclusion

L H W (Date)

&z

Comment

] 46 LS s i Rechargeable Single Cell Battery. /

F Pzt

Consignor
Address

Post Code

o
Approver:

RE

Title:

1% 4%

B2 45 i S (Head of New Energy

%

Compiler:

LA

Checker:

“Tsr BE

Safety Department)
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A ¥R R B L AR R ERSATEERT Bl R | KA | A
Name of Test Standard requirement or The T R | c lusi K
No. Clause Number of Standard est Result onclusion | Remar
ltems
A GRS RERIET
oy g WD ST/SG/AC, LO/T1/Rev. & 38,9 BURST. 1 W2 1
1 ﬁ&&}ﬁ UN Manual of Tests and Criteria Spp ,'\;p['mlix 1 A /
Altitude ST/SG/AC. 10/11/Rev, 8 Section 38.3 Test Passed
simulation T. 1 i
A Gl BbsiEF
B OST/SG/AC, 10/11/Rev, 8 38,3 DT, 2 WL e 2
' EABURRY i )  H8 B e 2
2 | Thommad test [t e [ Wi | /
ST/SLAAL, /Rev. 8 Section A8 4 Tes PﬂSSl‘I}
1.2
A ke fgsdt T
Rz JFY ST/SG/AC. 10/11/Rev. B 38, 3 UUAT. 3 W2 3 -
3 Vibration L? H&Im'lulll;:'[rl\fu Ia-l:"g [:!“"'I'; . See Appendix 3 irit
ST/SG/AC. 10/11/Rev. 8 Section 38,3 Test Passed
T3 i
Mefr i Gl fbRiE-T
HES ST/SG/AC. 10/11/Rev. B 38,3 iR4AT. 4 W3 4
4 S?:]ﬁ?k |‘\ ‘F!"“'{l --r_' i-:__u;l.-i ;:m? {.‘[\Ell'l'.i-l S{.PI ,-\;pt‘mlix 1 f\,'{'“'{i-
oc ST/SG/AC. 10/11/Rev. 8 Scction 38,3 Test Passed
T4 ssed
W GOl ArksHET
) b D ST/SG/AC. 10/11/Rev. 8 38.3 W4ET. 5 L% 5
) UN Manual of Tests and Criteria see Anpendix 5 ok /
External short |s7/sa/Ac.10/11/Rev. 8 Section 38.3 Test S Appendiffg Pe;:s‘tfvri '
circuit T.5 2R
EEV.-“.‘I*J G.h‘;_!i-’: kRl F
HE i1} ST/SG/AC. 10/11/Rev. B 28. :J._i,{.f,'v’;T.rs W # 6 )
6 Crush l_\. .‘I“L'T-':!ll.l:| nIr T‘.I-si.s' '”Hj. [I'I.'[l.'l"lld o See Appendix 6 ok /
ST/SG/AC. 10/ 11/ Rev. B Section 38,3 Test Passed
T.6 sse
LA 8 R T-
Y ST/SG/AC. 10/11/Rev. 8 38,3 T 7 Wik 7
7 0 i‘iﬁhﬁ UN Manual of Tests and Criteria ge';\l Appendix 7 i /
vercharge ST/SG/AC, 10/11/Rev. 8 Seetion 38,3 Test o ' Pas
T assed
B Gl AERAET
i L G :H{P“.ﬁr.s«;_- \C. ln.-ill‘_. fh-\-,sf_:_m_ :’.I_ht.}';:r.s W% 8 ‘
Pavedd digobiarpe [ ""."“'l.l ol Ti.;hlr-. and Criteria See Appendix 8 ok /
B€ |ST/SG/AL. 10/11/Rev. B Section 38,3 Test
.8 Passed
AR A B :20°C-24°C s SR BRI : /%
Test Environment Ambient temperature:20°C-24'C ;Ambient humidity:/%
Condition
2R3 E
. Test Item
S QAT H AL
Subcontracted Test sroEBT | LR / Eis =)
Condition Subcontracted | Name Post Code
Laboratory B ik / W, /
Address Tel
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A5 1 BRAE £A4R | cafEBi
No. Name of Test ltems | Altitude simulation
X I XIS Afte )
e | HERA e RIBE A g ik | Ml @R | Seh
%"’5— Sample Status )ﬁi ﬂlﬁg‘@u& }i'ﬁ ﬂ‘ﬁ&@.& Mass Loss | Residual %?\
Sm‘np]e Mass ocVv Mass ocv ocvVv Other
No. lg IV g IV 1% % Event
5 i 13.5183 |  4.17 | 13.5175 | 4.16 0. 01 99.76 | o
001 1CYC Fully charged J. alo. - L Jd. 9 £
002 | |yeroeRih o | 13.5481 | 417 | 13.5468 | 417 0. 01 100.00 | O
. ICYCTEAFEIl q ¢ - Q2 20/ B
008 | oo rulls choreed | 1808841 15 | 13.3940 [ 4.15 0.00 | 100.00 | ©
004 | CemERE |3 6260 | 4.17 | 13.6260 | 4.16 0.00 | 99.76 | o
005 | jqeroEERn | 13.4456 17 | 13.4456 | 417 0.00 | 100.00 | ©
006 | jccReml SN2l 4. 1fP(FTRg0 |B) 4. 76 0. 01 99.76 | ©
007 | gearcm i R c,ac3 (M A8l | 13.4173 [g4.17 0.01 100.00 | ©
008 | gpoiCmeRi.. | 1306072 |I8 4.Tqdy| 13,6072 [F 4.17 0.00 | 100.00 | ©
000 | srirn o i | 18,5581 L16 | 13.5579 | 4.16 0. 00 100.00 | ©
010 dEeCme i 13.4102 | 4.15 | 13.4008 | 4.14 0.00 | 99.76 | o

25CYC Fully charged

This space intentionally
left blank

&ix: LR V-RA D-fR4K R-20F F-A& K 0-RihH. LMA. LK. RHEE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

e g BRI A 24 | AER
No. Name of Test [tems Thermal test
T —— - ﬂ
po | ek sl b REE A g 4ask) Al 0m i
Y5 Sample Status FE | ¥k RE FF35.41, /E | Mass Loss| Residual | %
Samp]e Mass ocVv Mass ocv oCcvV Other
No. g v /g N 1% /% | Event
ICYCTE = FE a p17E . 9 mie -
001 1CYC Futsy charged | 13-5175 4.16 13.5129 4. 14 0.03 99. 52 0
002 | o CCEERL 135468 | 4.17 | 13.5430 [ 4.14 0.03 | 99.28 | o
‘ ICYCrE = Fold q c q | ¥ ] 76
003 LOYC Fully charged | 13- 3940 4.15 13. 3898 L 14 0. 03 99. 76 0
ICYCoE 4 el § & % G i i 1 ) =
004 {OVC Retly chaged | 138260 4.16 13. 6210 4.14 0. 04 99. 52 0
005 | |qOGEERN 1134456 | 417 | 13.4407 | 4. 14 0.04 | 99.28 | o
; 2HCYCHE A AL : i Ap= o
006 | ppacichaitl gilETaidron || 4. 6P| Todg58 | 4.1 0.03 99.52 | o
007 | spen il WIRI84173 Il 40 | 13.4129 115 0.03 99.52 | ©
008 | jremamty | 1306072 || 4 T, 13,6021 [B 4 15 0.04 | 99.52 | o
009 | yoemsin 135579 [ 416 | 135523 4.14 0.04 | 99.52 | o
010 | Z00Eesl 134008 | 414 | 134057 | 414 0.03 | 100.00 | o
W 1o e|This space intentionally
A et o left hil‘mtk
Gii: L V-RA DRtk R-BLE F-ALK 0-Aigih. RRKA. LR, RE. LK.
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25CYC Fully charged

A% : BATE LA | R
No. Name of Test Items Vibration
ot o YN <1 1A - 0
ﬁ_uﬂn ﬁ-é‘:ﬁiﬁ*& XIEA] Before RIS E After fﬁ‘i‘iﬂlk ﬁ]%@,)}l _ﬁ_%
%5 Sample Status )i 3 FRbE| RE FF34 4, /& | Mass Loss | Residual RN%
Sample Mass ocv Mass ocv oCcv Other
No. /g AY g Y, % /% Event
ICYCe 4 ey 9 £1° / L ~] 24 i 3
001 ieve ranly oy, | 189128 1. 14 13.5124 1. 14 0.00 100. 00 0
002 Jaczeaied 13.5430 | 4.14 13. 5421 1.13 0.01 99. 76 0
1CYC Fully charged
: ICYCTE A FEM g 1 y 2 200" 4. 12 00
003 ey | 18,2898 1. 14 13. 3893 1. 14 0. 00 100. 0 0
ICYCHE 4 Fe bl a p ; 39 : 99, 76
004 et o | 186210 434 13. 6204 .13 0. 00 99. 76 0
= ICYCHFE A= Tl a9 AANT ; 9 A ‘ 176
005 1CYC Fuily charged | | 134407 4. 14 13. 4400 4. 13 0.01 99. 76 0
2CYCHE A Fo : i / a Apn :
006 | Leimrnrinl AINIEGse (I 4 14 13.4653 | 4.14 0. 00 100. 00 0
007 | . BOVCRETUNENIN, 4120 I8 4. 1B | 13.4118 | 4. 14 0.01 | 99.76 | o
250YC Fully charge
008 | loERfl | 13.6021 [ 4.15 | 13.6015 [ 4.15 0.00 | 100.00 | o
250VCTE R FE L 9 =z A 14 9 =g VIR L g
009 | sscve Fully charged | 10+0923 114 13. 5512 .13 0.01 99. 76 0
010 260YC5E £ R 13.4057 |  4.14 | 13.4045 | 4.14 0. 01 100.00 | o

A2

Ihis space intentionally

lel't blank

Goik: LR V-RA DMk R-kEL F-ARK 0-RiiR. RMA. LK. RER, LLX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% R 8 4 AR phit
No. ; Name of Test Items Shock
15, t\-—‘f“' = Ed "A w2 o
*:f-o _r ﬁgﬂ.ﬂl Before ﬁLE After }ﬁg#ﬂk %‘]%@.E -;?’f&:
%uuu HERE % | ARwE| ME  |[FFHEE/E| MassLoss [ Residual %
S ﬂfe Ip s Mass ocv Mass ocv OCV | Other
Sam 4 /0, 0/ Sy
N(?. /g IAY /g A% 1% /% Event
001 | oCCEERL | 35124| 414 | 13.5116 | 4.13 0.01 99.76 | o
002 | i CSRRRR | jzsuer| 413 | 135411 | 413 0.01 100.00 | o
003 | o OCEBRE 133893 | 414 | 13.3890 | 4.14 0.00 | 100.00 | o
004 | o CRERE lige204[ 413 | 13.6201 | 412 0. 00 99.76 | ©
005 | iCmERE | 13,4400 | 4.13 | 13.4396 | 4.13 0. 00 100.00 | ©
006 | piicedii S5 653 W 4. 1489 13. 4641 | (.13 0. 01 99.76 | o
007 | rowmerd WINEMus | 4. 14 | 13.4112 |[4.14 0.00 | 100.00 [ o
008 | ppRICRRRi By ] 12i6015 (B 4. 159 Rbaa6006 | . 14 0. 01 99.76 | o
009 | sororE®l ] 13.5512 413 | 13.5504 [ 4.13 0. 01 100.00 | o
010 | jp Ve RL | 13.4045| 414 | 13.4042 | 4.14 0.00 | 100.00 | o

.. AThis space intentionally
¥ 23 S *
HA—F—L’ left blank

&ii: Lo V-iRA DA R-2KE F-AR K 0-RH., RAA. RMK. RHME. LARX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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s G BRI B 4 A b1 B

No. ' Name of Test Items External short circuit
Haks HakA A @R SRE I E
Sample No. Sample Status M Extemié:Tcmpcraturc Other Event

001 l(‘.Yéc}iill;ilij‘:ﬁ;%gcd 86.9 0

002 lCYLI'C?;E’I}Ef‘:(ﬁﬁgs:d 26 1 <

——

003 1 c&'(l‘c;iti y ':E:igmt 5744 @

004 1(‘&'é‘c}&;i;¥.fj\jﬁ;%gt?ll 57.1 Q

005 1CY$CEE}Ej}zi:igud 96,5 %

007 JQC‘??‘CE;T:‘}?%Egul ol 2 0

008 25C$?t;ET?jtjﬁSiged 57.7 0

010 25CYCHEA At 57. 5 o

25CYC Fully charged

AR

This space intentionally left
blank

FiE: D-fRIK R-3KE F-R K 0-AMAK. ALK, AE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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i 6 R B AR J IR
No. Name of Test Items Crush
Wt s Haks HELORHEL SRS
Sample No. Sample Status ez, Extern;lugl"cmperaturc Other Event
011 z&%ﬁgﬂm 24.3 0
013 1&ﬂ£ﬁﬁm 24.9 0
014 trﬁngfigirny 24.8 0
016 2506 0% Camsity 24. 1 0
e zséigfirfqiﬁitztv 24.9 9
018 23(3\7[‘\;(14?0(‘;;;:1 ty 24.6 0
013 ESKiPQ&ETiﬁthV 24.5 0
020 25CYC 50%7EH 924. 5 é

25CYC 50% Capacity

This space intentionally left
blank

&iE: DR FRK O-RAFIR. RAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




bl T RRA A PR ]
#om /E - HRT

Shanghai Institute of Chemical Industry NO. 1124040661

Testing Co., Ltd. Test Report— Appendix 7

9/11

A5 7 AR LA | Rl

No. Name of Test ltems | Qvercharge
b5 HHRE R %
Sample No. Sample Status Other Event

021 \CIC Fudly sharged 0

022 LCYC Futs apared 0

023 1 f\'(l'[ :"tl ;%;?F;fi:[l%ng-ni 0

024 1 (.‘Y(l'ﬂltﬁ ﬁj\ rﬁf] .laii ged ¢

S o

027 S503C Fuily Smareed P

028 2501C Putly sharged i
DR 45 This space intentionally left blank

Bk D-fRAR F-A2 K 0-AffIK, AL K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




b A T RRAS AT FRA8]
& W AR & - RS

Shanghai Institute of Chemical Industry NO. 1124040661

Testing Co., Ltd. Test Report— Appendix 8

10/11
)2 g R A B L AR s SO
No. Name of Test Items Forced discharge
5 ek A b= S/ -3
Sample No. Sample Status Other Event
029 1CYC IFCLL(‘IEJ;‘:T[;ihjcl#m‘gm! 0
030 1CYC ll"-(::.lrl‘}_}: /rlriﬁfglltiargmi 0
e T
031 1CYC lF({?I{ v {]i'ilﬁi:rl?m-ml Q
032 16YC lrfff.’f ’:l;illfr?liarg ed 0
033 1cYC l}?l[l!\b ?; irfclllit rged 0
034 |ch§5H}f?iEg&ugvd 0
035 10YC 0y IJ: Ti]zﬁn-gma 0
036 1CYC IECJILI\L /.II ljiillll'lld rged O
037 ucycﬂgfﬂffﬁ?ﬁfﬁlrgwu O
038 LcYC IFLTL?I(‘I,‘L f; iffn;}?arg!-n[ 0
039 25ca'r25£?.‘1("1}\‘? :[; iﬁskclliiirgc-:l 0
040 25(?‘[(‘?5?2?'1{‘1‘}\? f; Erfcilltln rged 0
041 25(‘&-{?515?1(?1{; ?;iffc[]%u rged o
042 zscycz?g:'l{llﬁi ?; ijfr']tla rged 0
043 25(‘Y[?E.;E:I{ 1)\" {:i;iffcr[}tlurgul 0
044 zmxﬁ??ﬂf?i?irmu 0
045 mmf%mfﬁﬁﬁwmd 0
016 25(.‘\-'(:2 —E(u\: |j\L ?1‘ iiiitli; rged %
047 2:')(‘\’(‘25{5.:](‘1’1_\.-& :?iﬁgciiliil'gt.-[i 0
048 25(‘\-'(:25251\-1r1? ?; irfciflii rged 0

k. D-fRAR F-AL K O-AffIK. LALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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CAUTION:Risk of Fire and Burns.
Do Not Open,Crush, Heat Above
60°C or Incinerate.Follow

Manufacturer's Instructlons-

= PRI aRK

FEOBFBRRED. gn g
BB K SR 1L c € :
Made in China .

TREEEE FEaRbE 11CP10/22/33
Rechargeable Li-ion Battery DO0O205A2

. 3.7Vdc 750mAh 2.775Wh FEEBEEE 4.2Vdc

e EARFERERAE 240410
Guangdong Pow- ~Tech New Power Co., Ltd.

(TEeaRed(+) RfEBlack(-)

Ao fl 1 28 ek
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